
CITY OF MARGATE
RFQ No. 2023-010 | General Civil Engineering,  
Building Architectural, and Landscape Architectural 
Consulting Services

Due Date/Time: April 19, 2023 at 11:00 am

Prepared for: 
City of Margate 
Purchasing Division 
5790 Margate Boulevard 
Margate, FL 33063



General Civil Engineering, Building Architectural, and Landscape Architectural 2City of Margate | RFQ No. 2023-010 2

TABLE OF CONTENTS
Table of Contents | Page 2

1. Transmittal Letter | Page 3

2. Checklist - Exhibit A | Page 5

3. Corporate History | Page 6 

4. Corporate Qualifications | Page 8 

5. Project Team | Page 12 

6. Personnel Assigned | Page 15 

7. Professional Registration | Page 20 

8. Project Management | Page 25 
[...]
Edward Talton, PE 
Chadwick Meisel, PE
Ahmet Tahaoglu, EI

Leif Krapas

SANITARY LIFT STATIONS
Julian Gomez, PE 

Alex Guon, PE 
Andres Belmonte, EI 

Allen Dethloff, PE 
Jeffery Grant, PE, LEED AP 

Bryant Facey, PE 

STORMWATER
Arnelio Alfonso, PE 

Angela Barón-Ruiz, PE, ENV SP

ENVIRONMENTAL
Jason Hignite

CONSTRUCTION MANAGEMENT/CEI
Erik Sibila, PE, CGC 

Alain Jimenez, PE, MSCE, ENV SP

TRANSPORTATION/TRAFFIC
Alejandro Leon, PE 

Mark Cissel, PE
Eric Lindstrom, PE

Dima Poe, PE  

GIS SUPPORT
Leann Wishah, EI

LANDSCAPE ARCHITECTURE
Nicholas Schwartz, RLA, LEED AP

ARCHITECTURE
David Hatton, AIA, NCARB

 

PROJECT/CLIENT MANAGER
Douglas Hammann, PE

ELECTRICAL/I&C
Electrical Design Associates, Inc. (EDA)

Dameion Donaldson, PE
Shady Al-Zubi, PE 

SURVEY & MAPPING
Avirom & Associates, Inc. (Avirom)

John Doogan, PSM

HYDROGEOLOGY
Connect Consulting, Inc. (CCI)

James Andersen, PG

STRUCTURAL
Jezerinac Group, PLLC (Jezerinac)

Ronald Jezerinac, SE, PE 

GEOTECHNICAL
Nutting Engineers of Florida, Inc. (Nutting)

Richard Wohlfarth, PE, BN

POTABLE WATER STORAGE FACILITY INSPECTION/
MAINTENANCE & SPECIALTY COATING CONSULTATION

CROM, Inc. (CROM)
Alex Ciasca, PE

SUBCONSULTANTS

CITY OF 
MARGATE, 
FLORIDA

CORPORATE BUSINESS 
PRACTICE LEADER
Andrew Scales, PE



STANDARD FORM 330 (REV. 8/2016) PAGE 40

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THE CONTRACT
(Complete one Section E for each key person.)

12. NAME 13. ROLE IN THIS PROJECT 14. YEARS EXPERIENCE

Douglas Hammann, PE Project/Client Manager
a. TOTAL

35
b. WITH CURRENT FIRM

34
15. FIRM NAME AND LOCATION (City and State)

CHA Consulting, Inc.
Coral Springs, FL

16. EDUCATION (Degree and Specialization) 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline)

Florida Atlantic University, FL, M.E., Civil/Environmental and 
Water Resources 
Southern Illinois University, IL, B.S., Civil Engineering 
Technology

Professional Engineer - FL, OH

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

ASCE, AWWA, FWEA, WEF

19. RELEVANT PROJECTS

a.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

New Lime Storage/Feed Facility
Coral Springs, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2005 2007
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Client manager/engineer for replacement of existing lime slurry storage and feed facilities, including new 200-ton lime storage 
silo, 3 lime slaking process trains, 3 lime slurry storage tanks, and 6 variable speed lime slurry feed pumps. This system is 
designed for the provision of lime slurry addition to 4 existing Accelator softening units. The equipment and controls are 
located and configured within a new CMU structure at the Coral Springs Water Treatment Plant.

b.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

New Water Main on Sample Road
Coral Springs, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2018 2018
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Client manager/engineer who provided engineering services for the preliminary design, final design, permitting, bidding, 
and construction-phase services. The project consisted of approximately 1,500 feet of 16-inch ductile iron water main along 
Sample Road and 950 feet of 12-inch ductile iron water main along Coral Hills. CHA was responsible for construction services, 
such as daily site evaluations and inspections.

c.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

University Drive Water Main and Force Main
Coral Springs, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2021 2021
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Client manager/engineer who provided engineering services for the preliminary design, final design, permitting, bidding 
phase, and construction-phase services for the installation of approximately 2,155 feet of new 12-inch water main and 
approximately 1,500 feet of 6-inch force main within the traffic lanes of University Drive.

d.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Reclamation of Nano Filtration Concentrate 
Boca Raton, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2010 N/A
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Client manager/engineer for feasibility evaluation and preliminary design recommendations for the incorporation of magnetic 
ion exchange (MIEX®) system for reduction of organic concentrations and color from nano filtration concentrate. The system 
was proposed for the reclamation of the concentrate and returning of the effluent stream to the City of Boca Raton’s existing 
conventional lime softening filtration plant.

e.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Miscellaneous Water Treatment Plant Improvements, Phase III
Coral Springs, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2011 2015
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Provided evaluation, preliminary design, final design, bidding assistance and engineering services during construction for the 
Third phase of improvements to the existing 16.0 MGD lime softening WTF. The improvements follow the recommendations 
of the 2006 Utility System Master Plan Update, prepared by CHA (formerly Eckler Engineering). The general scope of 
improvements included: New high service pump station; new chemical storage and feed building (for coagulant aid, 
hexametaphosphate, ammonia and fluoride); new plant-wide SCADA system and fiber optic network; new electrical feeder, 
distribution and VFD’s for the high service pump station; modifications to the existing sodium hypochlorite feed system to 
convert from positive displacement pumps to low pressure distribution; remodel of two-story WTP administration building; 
yard piping improvements, civil site work, instrumentation and control systems and electrical.  



STANDARD FORM 330 (REV. 8/2016) PAGE 41

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THE CONTRACT
(Complete one Section E for each key person.)

12. NAME 13. ROLE IN THIS PROJECT 14. YEARS EXPERIENCE

J. Richard Voorhees, PE, BCEE Quality Manager
a. TOTAL

49
b. WITH CURRENT FIRM

5
15. FIRM NAME AND LOCATION (City and State)

CHA Consulting, Inc.
Winter Springs, FL

16. EDUCATION (Degree and Specialization) 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline)

Auburn University, AL, M.S., Civil/Environmental Engineering
Auburn University, AL, B.S., Civil Engineering

Professional Engineer - FL
BCEE certificate no. 98-20040

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

Life Member - Chi Epsilon Civil Engineering Honorary Fraternity, American Society of Civil Engineers, Water Environment 
Federation, American Water Works Association (AWWA), Florida Select Society of Sanitary Sludge Shovelers

19. RELEVANT PROJECTS

a.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Ormond Beach WTP Sodium Hypochlorite Generator and Lime Slaker 
Rehabilitation and Replacement, Ormond Beach, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2020 2020
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Senior project engineer for the preliminary and final design, development of bid documents and bidding assistance to repair 
the sodium hypochlorite generation units, replace the lime slaker units, and upgrade the equipment with more modern and 
energy-efficient equipment while maintaining reliability and safe plant operations.

b.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

6.0-MGD Lime Softening Water Treatment Plant Evaluation
Miramar, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2000 N/A
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Senior technical manager for the evaluation of a 6.0-mgd Lime Softening Water Treatment Plant. The purpose of the 
evaluation was to determine improvements necessary to meet USEPA proposed regulations for the D/DBP Rule. A new 
softening process was proposed as well as extensive filter improvements. Costs for all improvements and an implementation 
plan were included in the study.

c.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Design and Construction Services for Phase I Improvements to the  
Northport Water Treatment Plant, Port St. Lucie, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

1999 1999
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Project manager for a new 1.7-mgd lime softening reactor-clarifier, a new 35 foot diameter lime sludge gravity thickener, two 
new 5,000 gpm backwash pumps, a new liquid/dry polymer feed system and polymer feed metering pumps, a new coagulant 
day tank system and coagulant feed metering pumps, and a new diesel fuel storage tank and containment. The design included 
a comprehensive water treatability study for enhanced lime softening to remove color and TOC for a highly colored raw water, 
resulting in a reduction of triholomethane formation potential.

d.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Bonita Springs Utilities Reverse Osmosis Water Treatment Plant
Bonita Springs, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2003 2003
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Process mechanical QC reviewer and senior process mechanical technical resource for a DB project for CCI/CH2MHill. The 
ultimate capacity of the plant was 13.0-mgd with the first phase having a capacity of 6.5-mgd. In addition to review of 
the Process Mechanical design effort for QC Rich was heavily involved in the chemical feed system designs for the plant. 
Developed a study plan to determine the DBP formation potential for the existing lime softening WTP as well as various 
blending scenarios for lime-softened water and RO permeate. Designed new disinfection contact basin for the combined 
ultimate plant flow of 23.5-mgd, which meets EPA DBP and GWT Rules.

e.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Design and Construction Services for an 8.75-MGD Enhanced Lime 
Softening Water Treatment Plant, Bartow, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2001 2001
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Project design manager for the degasification for hydrogen sulfide removal with forced draft, packed (Jaeger ball) tower 
aeration with hydrogen sulfide gas scrubbers; cone-type softening units; dual media, high rate filtration with air-water 
backwash; chemical feed systems for coagulant (ferric sulfate), polymer, lime slurry, polyphosphate, carbon dioxide, chlorine 
and ammonia; backwash, transfer and high service pumping facilities; a 2.0 MG domed roof, circular prestressed concrete 
finished water storage tank; lime sludge thickening and truck loading facilities, filter backwash settling and recycle pumping 
facilities and an administration/laboratory building. Design also included a comprehensive enhanced lime softening treatment 
optimization study to reduce disinfection byproduct precursors in the finished water. The results of the study were used for 
the final design criteria for plant processes and chemical feed equipment. 



STANDARD FORM 330 (REV. 8/2016) PAGE 42

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THE CONTRACT
(Complete one Section E for each key person.)

12. NAME 13. ROLE IN THIS PROJECT 14. YEARS EXPERIENCE

C. Robert Reiss, PhD, PE Water Treatment Process Lead
a. TOTAL

29
b. WITH CURRENT FIRM

23
15. FIRM NAME AND LOCATION (City and State)

CHA Consulting, Inc.
Melbourne, FL

16. EDUCATION (Degree and Specialization) 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline)

University of Central Florida, FL, Ph.D., Environmental Engineering
University of Central Florida, FL, M.S.E., Environmental Engineering
University of Central Florida, FL, B.S.E., Environmental Engineering
University of Central Florida, FL, B.S.E., Civil Engineering

Professional Engineer - FL, CA, Bahamas

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

American Water Works Association (AWWA), American Membrane Technology Association, American Society of Civil Engineers, 
Bahamas Society of Engineers, Caribbean Desalination Association, Southeast Desalting Association, International Community 
Board, University of Central Florida

19. RELEVANT PROJECTS

a.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Reverse Osmosis Water Treatment Plant Design Services
Vero Beach, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2018 2018
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Principal-in-charge for the design and construction management of an expansion to the 2.0-million-gallon-per-day (mgd) RO 
treatment facilities to 4.5 mgd. Reiss provided complete design and specification preparation at the typical 60%, 90%, and 
100% completion levels. The scope of services included efforts necessary to design, permit, and bid the expansion of the RO 
WTP. In addition, engineering services and limited construction management services were provided during construction.

b.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Ammonia Alternatives Study, Tampa Bay Water 
Tampa, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2016 2016
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Principal-in-charge and QC reviewer for an evaluation of alternative ammonia source chemicals used in chloramination of 
wholesale potable water distributed from seven WTPs to improve system reliability and worker safety. This study evaluated 
alternatives on a cost and non-cost basis for each of the plants. The study recommended switching from liquid Aqua 
Ammonia® (ammonium hydroxide) to ammonium sulfate for at least five of the plants, primarily due to worker health and 
safety, and reduced chemical precipitation and associated maintenance at the injection sites. Reiss developed standard 
operating procedures and assisted Tampa Bay Water with the chemical conversions of the plants. 

c.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

James E. Anderson Reverse Osmosis Pilot Evaluation and Concentrate 
Disposal Assessment, Port St. Lucie, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2005 N/A
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Water system engineering service project involved conducting a RO pilot evaluation of multiple alternative membranes to 
determine fouling potential, the acceptability of alternative membranes, compliance with water quality goals, and other 
criteria to ensure the adequacy of the proposed facility. A Concentrate Disposal Preliminary Assessment was conducted to 
assess the City’s ability to obtain a surface water discharge permit for concentrate disposal.

d.

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

6.25 MGD Brackish RO WTP #2
Clearwater, FL

PROFESSIONAL SERVICES CONSTRUCTION (if applicable)

2015 2016
  (3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE [X] Check if project performed with current firm

Project manager for the design of the City’s new 6.25 MGD RO WTP #2. The design of the plant incorporates two treatment 